Loading
protosmart

Easy to Assemble 2020 3D Printer

by protosmart Jul 1, 2018
Download All Files

Thing Apps Enabled

Please Login to Comment

Nice work! Would you like to share the STEP files? I need to make some changes

Opa, tranquilo você teria como colocar o firmware configurado ?

Att.
Rodrigo Sanches Devigo

Спасибо за ответ. Мне очень нравиться ваш printer. Но у меня мало опыта еще. И возникли еще вопросы. 450mm 2020 Beam - st. и 450mm 8 мм Линейный Род - 2 шт. это оси Z? 400mm 2020 Beam - st. и 400 мм 8 мм Линейный Род - 2 шт. это оси X? 300mm 2020 Beam - st. и 300 мм 8 мм Линейный Род - 2 шт. это все Y? 230mm 2020 Beam - это проходит и хочу пить с 300mm 2020 Beam ? Я правильно понял? И если можно алиса фотографии с разных ресурсов, что бы понять как собирается printer. Заранее спасибо.

Does anyone know what the final build volume is?
Does anyone know if this would work with longer 2020 extrusions and linear rods?

КЛАССНЫЙ ПРИНТЕР! А можно выложить по больше фотографий как собран принтер? У нагревательного стола какой длины профиль 2020? У меня нагреватель 213-213 мм. И если можно где какой длины используются профиля 2020 в принтере? Спасибо.

English: A CLASS PRINTER! And you can lay out more photos how the printer is assembled? What is the length of the heating table of 2020? I have a heater of 213-213 mm. And if it is possible, where is the length of the profile 2020 used in the printer? Thank you.

Answer: You can use your heated bed without a problem, to be safe, make the 23 cm a 25 cm one. All lengths are listed in the description. Unfortunately I won't have the time to post pictures of the assemble since I would have to assemble a new machine, maybe in the near future. Att.

Спасибо за ответ. Мне очень нравиться ваш printer. Но у меня мало опыта еще. И возникли еще вопросы. 450mm 2020 Beam - st. и 450mm 8 мм Линейный Род - 2 шт. это оси Z? 400mm 2020 Beam - st. и 400 мм 8 мм Линейный Род - 2 шт. это оси X? 300mm 2020 Beam - st. и 300 мм 8 мм Линейный Род - 2 шт. это все Y? 230mm 2020 Beam - это проходит и хочу пить с 300mm 2020 Beam ? Я правильно понял? И если можно алиса фотографии с разных ресурсов, что бы понять как собирается printer. Заранее спасибо.

Olá! Voltei para este projeto, agora corajoso o suficiente para tentar fazer isso sozinho. Mas, eu estou querendo saber, eu preciso fazer todos os arquivos uma vez? Ou algumas precisam ser feitas várias vezes?

(My best effort at Portuguese, with some aid from Google Translate and Wordreference.)

Olá amigo, você só precisa imprimir cada peça uma vez. Obrigado pela consideração em traduzir para o português. Qualquer dúvida ao longo do processo, sinta-se livre para me perguntar.
Best Wishes.

Hmm is it possible to make the z like super high like 500mm(50cm) for this type of setup or will that cause too much instability? As it seems relatively easy to make the Z higher with these cantilever 3d printers.

I can't guarantee. BUT at least 330 mm I've already tried and works just fine. Lowering speeds for taller parts is a wise decision tho.

Like iamthebest22 said, even some basic instructions would be very helpful. I would like to build this but this would be the first printer I did not buy fully assembled. Just knowing where the parts go would be very helpful

I would greatly appreciate it if you can do a even the most basic instruction, I know this seems pretty straightforward, but even more pics or as said before basic guide would be greatly appreciated .

Yep I do not intend on going faster than 50mm/s on this thing, it's mostly for things that are small in width and depth (X and Y) but super tall (like a sword sheath so don't have to break it into many parts). I wonder if it's possible to add a linear rail to the 2020 extrusion on the Z axis to work in conjuection with the two smooth rods for even more strength.

Obrigado por disponibilizar o projeto. Irá disponibilizar o firmware? Tenho vontade de construir esta impressora. Achei o design dela legal. Estas cores ficaram muito legais também!!! Gosto muito do verde da nossa bandeira.

Olá Italo, para este projeto utilizei Marlin quase que em suas configurações padrão, você só terá que editar as informações quanto à existência de mesa aquecida ou não, dimensões da mesa (que depende do tamanho dos perfis que utilizar no seu projeto) e ativar ou desativar a presença de sensor de nivelamento. Assim que sobrar tempo eu comento o código em PT e disponibilizo também.
Att.

Language barrier? No. Here is an english translation. The original is missing screw counts as of this writing.

Bill Of Materials - Lista de Materiais (BOM):
1 Hotend E3DV6 Bowden
4 Nema 17
1 Teflon Tubing 60cm - tubo 60 cm PTFE (Teflon)
1 MK8 Bowden Extruder - conjunto extrusor MK8 Bowden
1 400mm 2020 Beam - Perfil Alumínio 20x20 - 40 cm
1 300mm 2020 Beam - Perfil Alumínio 20x20 - 30 cm
1 230mm 2020 Beam - Perfil Alumínio 20x20 - 23 cm
1 450mm 2020 Beam - Perfil Alumínio 20x20 - 45 cm
2 400mm 8mm Linear Rod - Eixo Retificado 8 mm - 40 cm
2 450mm 8mm Linear Rod - Eixo Retificado 8 mm - 45 cm
2 300mm 8mm Linear Rod - Eixo Retificado 8 mm - 30 cm
10 LM8UU Bearings - Rolamentos lineares LM8UU
1 300mm 8mm Lead Screw - Fuso TR8 30 cm
1 8mm Lead Screw Nut (or Backlash nut) - Castanha TR8
2 40mm Cooling Fan - Ventoinhas 40x40x20 mm
2 Meters (6 feet) 2mm pitch GT2 Timing Belt - Metros de Correia GT2 passo 2
1 Flexible Coupler 5-8mm - Acoplamento Flexível 5 mm - 8 mm
2 GT2 20 teeth timing pulley, 5mm bore - Polias GT2 20 dentes interno 5 mm
1 8mm Inductive Sensor - Sensor indutivo 8 mm
1 Ramps 1.4
1 Arduino Mega
4 Stepper Motor Drivers - Drivers de motor de passo
1 Rocker Switch - Chave liga-desliga
1 P4 Connector - Entrada de conector P4 (Fonte)
1 USB Cable - Cabo USB
1 (Optional) LCD FullGraphics Smart Controller (Opcional)
3 608Z Bearings - Rolamentos 608Z
3 8mm x 40mm Screws - Parafusos 8MM x 40 mm
3 1/4" x 2"(~50.8mm length) Screws - Parafusos 1/4" x 2"
1 12V 10A Power Supply Unit - Fonte externa 12V - 10A (Caso sem mesa aquecida)
1 Prusa Metal Bed Support - Mesa Graber/Prusa em MDF ou Metal
1.5 Meters AWG22 cable, red/black (for hotbed) - 1,5 Metros Cabo AWG 22 duas vias
1 Cable Wrap - Metro Organizador de Cabos
x M3 Screw - Parafuso M3
x M6 10mm Screw - Parafuso M6 x 10 mm
x Aluminum Profile Square Nuts - Porcas quadradas Perfil Alumínio
x 3mm Wood Screw - Parafuso de Madeira 3mm
x 2.2mm x 6mm Wood Screw - Parafuso madeira 2,2mm x 6 mm
x Zipties - Lacre Plástico (fita Hellerman)

"2 Polias GT2 20 dentes interno 5 mm"

2 GT2 20 inner teeth pulleys 5mm is the translation I figured.

Good catch, I didnt notice I forgot that one.

This looks great! Thank you so much for making the design available! I look forward to trying to build it some time! :-)

This looks pretty great! I may have to wait for translations or use google translate, but this looks worth a try. :)

How about some proper translations for those who speak english?

Wow, no need to be a jerk about it. Use google translate like the rest of us if you can't read it. They have no obligation to put things into your language.

  1. I wasn't being a jerk so stop being a sensitive baby. 2. I did use google translate and some of it didn't translate, searching the part that isn't translate just brought me to spanish sites. 3. majority of the people on this site post in english regardless of where they are from.

Says Brazil on the side of the printer, try Portuguese

It says English text soon, I'm also waiting for that. Maybe the creator can't speak English.

english bom added

Comments deleted.

It's a 3d printed 3d printer.

Reprap by definition =p

Oi você podia colocar a referência do perfil de alumínio 20x20 que usou? Estava procurando um projeto desses pra eu fazer. Obrigado.

misumi-ec.com, folgertech.com, 8020.net, todo o trabalho